STIMOL

CITRULLINE MALATE

PACKAGE LEAFLET: INFORMATION FOR THE USER

STIMOL 1 g, effervescent powder for oral solution in sachet-dose
Citrulline malate

Read all of this leaflet carefully because it contains important information for you.

This medicine is available without prescription. However, you still need to take STIMOL 1 g, effervescent powder for oral solution in sachet-dose
carefully to get the best results from it.

- Keep this leaflet. You may need to read it again.

- Ask your pharmacist if you need more information or advice.

- You must contact a doctor if your symptoms worsen or do not improve.

- If any of the side effects gets serious, or if you notice any side effects not listed in this leaflet, please tell your doctor or pharmacist.

In this leaflet:

1. What STIMOL 1 g, effervescent powder for oral solution in sachet-dose is and what it is used for?

2.Before you take STIMOL 1 G, effervescent powder for oral solution in sachet-dose?

3.How to take STIMOL 1 g, effervescent powder for oral solution in sachet-dose?

4.Possible side effects?

5.How to store STIMOL 1 g, effervescent powder for oral solution in sachet-dose?

6.Further information.

1. WHAT STIMOL 1 g, effervescent powder for oral solution in sachet-dose IS AND WHAT IT IS USED FOR?
Pharmacotherapeutic group: antiasthenic drug.

Therapeutic indications

This medicinal product is recommended in case of tiredness for adults and children above 6 years old.
Pharmacodynamy

Citrulline malate is an equimolecular mixture of malic acid and citrulline.

Malic acid, restimulates the Krebs cycle and hence the cellular energy system.

Citrulline is involved in the ureagenesis cycle and helps the elimination of ammonium’s excess appearing during intense muscular efforts.
Pharmacokinetic

The digestive absorption of citrulline malate is rapid.

The compound disappears rapidly from the plasma compartment before being excreted in the urine.

2.BEFORE YOU TAKE STIMOL 1 g, effervescent powder for oral solution in sachet-dose?

Do not take STIMOL 1 g, effervescent powder for oral solution in sachet-dose:

*In case of known allergy to one of the ingredients.

If in doubt, it is advisable to ask your physician or your pharmacist for advice.

Take special care:

In case of low-salt diet, take into account the 100mg dose of sodium per sachet in the daily supply.
Due to the acid pH, the sachets have to be diluted in a glass of water.

Precaution for use:

If in doubt, do not hesitate to contact your physician or your pharmacist.

Taking other medicines:

Please tell your doctor or pharmacist if you are taking or have recently taken any other medicines, including medicines obtained without
aprescription.
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Pregnancy and breast-feeding

Pregnancy:

It is advisable not to take this medicine during pregnancy.

If you discover that you are pregnant during the treatment, consult your physician as he only can judge the necessity to follow it.
Ask your doctor or pharmacist for advice before taking any medicine.

Breast-feeding:

It is not advisable to take this medicine during lactation.

Ask your doctor or pharmacist for advice before taking any medicine.

3.HOW TO TAKE STIMOL 1 g, effervescent powder for oral solution in sachet-dose?
Dosage:

For adults and children above 6 years of age.

Adult: 3 sachets daily, in several intakes.

Children above 6 years: 2 sachets daily, in several intakes.

Way of use:

Oral use.

Dilute the contents of the sachets in a glass of water.

Duration of treatment:

Do not exceed 4 weeks of treatment.

If you have any further questions on the use of this product, ask your doctor or pharmacist.
4.POSSIBLE SIDE EFFECTS?

Like all medicines, STIMOL 1 g, effervescent powder for oral solution in sachet-dose can cause side effects, although not everybody gets them.

* Rarely, light gastric burnings at the beginning of the treatment.
If any of the side effects gets serious, or if yjou notice any side effects not listed in this leaflet, please tell your doctor or pharmacist.

5.HOW TO STORE STIMOL 1 g, effervescent powder for oral solution in sachet-dose?

Keep out of the reach and sight of children.

Expiry date

Do not use STIMOL | g, effervescent powder for oral solution in sachet-dose after the expiry date which is stated on the outer carton and the sachets.
Storage conditions

Store below 30°C.

Medicines should not be disposed of via wastewater or household waste. Ask your pharmacist how to dispose of medicines no longer required. These
measures will help to protect the environment.

6.FURTHER INFORMATION

What STIMOL 1 g, effervescent powder for oral solution in sachet-dose contains?

The active substance is:

Citrulline malate* Ig

* formed in situ from 566.44 mg of L-citrulline and 433.56 mg of DL-malic acid.

For one sachet-dose

The other ingredients are:

Povidone, sodium bicarbonate, maltodextrine, sodic saccharine, strawberry aroma (flavouring substances, gum arabic, maltodextrine).
What STIMOL 1 g, effervescent powder for oral solution in sachet-dose looks like and contents of the pack?
This medicinal product is presented is an effervescent powder in sachet-dose. Box of 18 or 36 sachets.

HOLDER MANUFACTURER

BIOCODEX BIOCODEX

7 avenue Gallieni 1 avenue Blaise Pascal

94250 Gentilly - France 60000 Beauvais - France

This leaflet was last approved in 23/01/2008.
Detailed information about this medicine is available on the website of Afssaps (France).
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3ATBEPIPKEHO
Haka3 MiictepcTBa 0XOpoHu
3a0poB'A Ykpaitu
23.11.2012 N2 945
PeecTpauliiiHe nocsigueHHA

IHCTPYKL|IA Ne UA/12606/01/01

[ANsA MeAUYHOrO 3aCTOCYBaHHA Npenapary

cTumon®
(STIMOL®)

Cknap nikapcbKoro 3acoby:

0iloya pe4osuHa: LATPYAiHy Manart;

1 NaKeTUK MICTUTb LUTPYNiHY ManaTy 1 r (ekBiBaneHTHO 566,44 Mr L-uuTpyniHy Ta 433,56 Mr
DL-a6nyyHoi kucnotw (E 296);

00NOMIXHI peyo8UHU: TIOBIAIOH, HATPIO TAPOKAPHOOHAT, MANBTOAEKCTPYIH, CAXapUH HaTpilo, apoMaTi3a-
TOP NOMYHWYHUIA.

JNikapcbka popma. MopOoLLOK LWMMyynid ANA NPUrOTyBaHHA OPaNbHOrO PO3YMHY.
Binuin nopoLwuok i3 3anaxom nomyHmuj.

HasBa i micue3HaxoaKeHHA BUPOOHUKa.

BIOKOZEKC, ®paHuis.

IOpuanuHa appeca: 7, aBeHto fanbeHi, 94250 Mantunni - OpaHuis.

ALpeca BrpobHMYOi ainbHIL: T aBeHto bnes Mackanb, 60000 bose, OpaHLyis.

(apmakoTepaneBT4Ha rpyna. 3acoby, Lo BNMBaOTb Ha TPaBHY CUCTeMy Ta MeTaboniuHi npoLiecy.
AmiHoKucnoT Ta ix noxiaHi. Kog ATC A16A.

LinTpyniHy manat - Lie eKBiMOneKynspHa CymiLll S6/TyUHOT KUCIOTM Ta LUTPYIHY.

AbnyyHa Kucnota cTumMyioe Lk Kpebca Ta akTiBYe MeXaHi3M YTBOPEHHSA eHepril Ha KNITMHHOMY PiBHI.
LinTpyniH BXOAMTb AO LMKITY CEUOBUHY, aKTVBYE YTBOPEHHS Ta BUBEAEHHSA CEYOBVHY 3 OpraHismy.
LinTpyniHy Manat WBUAKO BCMOKTYETHCA Y KMLLEUHIKY. MaKkcMMarnbHa KOHLIEHTPaLiA BOCATaETbCA Yepes
45 XBWNWH, NepeBUILLYIOYN BUXIAHY KOHLIEHTpaLito B 6-15 pasiB, i NOBEPTaETbCA 0 BUXIAHOIO PIBHA Yepe3
5-6 roauH. MpenapaT BUBOAUTLCA 3 Ceyeto, Nepes LM BiH LBUAKO eNiMiHY€ETbCA 3 Ma3Mu.

Moka3aHHA AnA 3aCTOCyBaHHA.
CrMnTOMaTUyYHe NiKyBaHHA acTeHii:
- pi3nyHa acTeHis;

- NCUXiYHa acTeHis;

- nocTiHdeKLjiiHa acTeHis;

- nicnAonepaLifHa acTeHis;
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- aCTeHis y NiTHbOMY BiLli;

- aCTeHiA eHAOKPVHHOTO MOXOAKEeHHA (MPU LiyKpoBOMy fiabeTi);

- aCTeHif y CNOpTCMeHiB (Npenapat 3HiMae 6inb y M'A3aX Ta Cy[OM, CIPUUYMHEH] HAKOMMYEHHAM NaKTaTy
nicna Gi3NYHNX HaBaHTaXeHb Ta IHTEHCUBHUX TPEHYBaHb);

- BEreTo-CyANHHa AMCTOHIA 3a NNOTOHIYHMM TUMOM;

- aNKOrONbHO-aBCTUHEHTHUI CUHAPOM;

- CeKCyarlbHa acTeHi.

MpoTtunokasaxHs.
linepuyTnuBicTb [0 6GyAb-AKOrO 3 KOMMOHEHTIB Npenapary.

Oco6nuBi 3acTepexeHHA.

OpuH nakeTyk Ctmony® MicTuTb NprbnnsHo 100 Mr HaTpilo. Lie HeobxigHO BpaxoByBaTh Npu 3acToCy-
BaHHi NpenapaTty XBopuMm, fki nepebyBatoTb Ha 6e3CoNbOBil AiTi.

BpaxoBytoun Te, Wwo y cknapi Crumony® Hemae LyKpy, NpenapaT MoXHa 3aCTOCOBYBaTU XBOPUM Ha LiyKpo-
BU fliabeT.

Cnig 3 06epexHICTIO 3aCTOCOBYBATY XBOPUM Ha BIPa3Ky LUyHKa abo ABaHa[LATVNANON KULLKW.
OcKinbKy NOPOLLIOK, AKUI MICTUTLCA Y MAKETUKY, € KCIOK PEYOBWHOLO, OO Cif PO3BOAUTI Y CKAAHL
BOAM 260 NiACONOMKEHOrO HaMOoO Ta BXKIBATM Mif Yac MpUomy ii.

3acmocyeaHHs y nepiod eazimHocmi a6o 200yeaHH: 2pyooio.
Be3neka 3acTocyBaHHA He BCTaHOBEHa, TOMY HE PEKOMEH/YETbCA 3aCTOCOBYBATYI Npenapary Lji nepiopy.

30amuicme ennueamu Ha wieudKicmb peakyii npu KkepyeaHHi asmomparcnopmom a6o po6omi 3
iHWUMu mexaHizmamu.

He BnnmBae.

Aimu. MpenapaTt 3aCTOCOBYOTH JiTAM BIKOM Bif 6 POKIB.

Cnoci6 3actocyBaHHA Ta O3

3acToCOBYIOTb BHYTPILLHbO, MOMEPeSHbO PO3UMHIBLLM BMICT MaKeTVKa y CKAAHL Boam (MprbnmnsHo
100 mn1) abo NiACONOAKEHOTO HAMOO (Yal, Cik, KOMMOT TOLLO), Mif, Yac NPUItOMY ixi.

[opocnym: no 1 nakeTuky 3 pasu Ha A00y.

[Jlitam Bikom Bif 6 POKiB: N0 1 MaKeTVKy 2 pa3u Ha Joby.

PekomeHpoBaHWi1 Kypc nikyBaHHA — 4 TXHI.

Mepepno3syBaHHsA. He onucaHo.

Mo6iuHi epekTn.

Y piakicHVx BNaaKax — ractpanria abo BiauyTTA NeyviHHA B LUTYHKY Ha MOYaTKy NiKyBaHHS.

Y pasi BUHUKHEHHS Oyab-AKMX HebaKaHUX peaKLjiii HeoOXiAHO NPUMMHUTY NiKyBaHHSA Ta 3BEPHYTICA B0
nikaps.

B3aemopis 3 iHWMMK NiKapcbKUMK 3aco6amu Ta iHLWIi BUAW B3aemogii. Hesigoma.
TepmiH npugatHoCTi. 3 poKu.

YmoBu 36epiraHHs.
36epiraTii Npy TemnepaTypi He BuLe 25 °C. 36epiraTi y He[OCTYNHOMY /1A AiTei MicLi.

YnakoBka. MopoLwuok o 1y naketuky. Mo 18 nakeTuKiB B KAPTOHHII KOPOOL.
Kareropis Bignycky. be3 pevienTa.
[lata ocTaHHbOrO Nepernagy.
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YTBEPXIEHO
Mpwka3s MuHuctepcTBa
3[paBOOXpaHeHNA YKpanHbl
23.11.2012 N2 945
PeructpaumonHoe ynoctoseperme
WHCTPYKLINA Ne UA/12606/01/01

no MeANLUNHCKOMY NpYMeHeHNIo npenaparta

cTumon®
(STIMOL®)

CocTaB NNeKapCcTBEHHOTO CpeACTBa:

delicmaytowjee 8ewecmso: UUTPYIMHa Manar;

1 NakeTVK CORePXKUT LUTPYMHA ManaTa 1 1 (3KBMBaneHTHO 566,44 mr L-unTpynnmHa n 433,56 mr DL-A6104HOM
kucnotbl (E 296);

8CNOMO2amesibHble 8elecmad: NOBUAOH, HAaTPUA rMAPOKapboHaT, ManbTOAEKCTPMH, CaXxapyH HaTpusA, apoMa-
TU3aTOP KNYGHNYHDIA.

JlekapcTBeHHaa popma. MopOoLLIOK WKMYUKit ANA NPUTOTOBNEHKA OPabHOTO pacTBopa.
Benblii NOPOLLIOK C 3arMaxom Kny6HUKM.

HasBaHmne n mecToHaxoXaeHne nponsBoauTens.

BUOKOAEKC, ®paHuusa.

lOpuanuecknii appec: 7, aseHto fanbexu, 94250 Xantunnm — OpaHyma.

AZpec Npon3BOACTBEHHOI NiowaaKku: 1 aBeHio bnes Mackanb, 60000 bose, OpaHuKA.

(dapmakoTepaneBTuueckas rpynna. CpefcTBa, BAMAOLWME HA MULIEBAPUTENBHYIO CUCTEMY U MeTabonnye-
CKune npoueccbl. AMVHOKMCIOTBI U X Npon3BoaHble. Kog ATC A16A A.

LinTpynnnHa manat — 5T0 3KBUMOSEKYNIAPHAA cMeCb ABNOYHO KNCIOTbI U LIUTPYNNMHA. ABNoYHas KucnoTa cTu-
MynupyeTt umkn Kpebca 1 akTBU3MPYET MeXaHN3m 06pa3oBaHNA SHEPr Ha KIIETOUYHOM ypoBHe. LinTpynnuH
BXOJUT B LK/ MOUYEBUHbI, aKTUBU3VPYET 06pa3oBaHMe 1 BbiBejeHNe MOYEBMHbI U3 OpraHm13Ma.

LinTpynnunHa manat 6bICTPO BCacbiBaeTcA B KMLeYHMKe. MaKcmanbHas KOHLEHTpaLua AocTuraeTca yepes 45
MVHYT, NpeBbIWan NCXOAHYI0 KOHLEHTPpaUuio B 6-15 pas, n BO3BpalLaeTca K MCXOAHOMY YPOBHIO Yepes 5-6
yacos. [penapat BbIBOAUTCA C MOYOW, Nepe/} 3TUM OH BbICTPO 3MUMUHUPYETCA 13 NNa3Mbl.

Moka: Knp .

CuMnTOMaTUYECKOE NleYeHne acTeHNM:

- dU3myecKan acTeHms;

- ICMXMYECKan acTeHus;

- NOCTUHEKLMOHHAsA acTeHNs;

- nocneonepaLvioHHasn acTeHNs;

- aCTeHWA B NOXMUIOM BO3pacTe;

- aCTeHWA SHAOKPVHHOTO MPOUCXOXKAEHMA (NPU caxapHOM Anabete);

- acTeHMA y COPTCMEHOB (MpenapaT CHUMAET MbILLEYHYI0 60J1b 11 CyAOPOTY, BbiI3BaHHbIE HAKOMIEHUEM JlaKTaTa
nocne ¢pr3nYECKNX 3arpy30K U MHTEHCVBHbBIX TPEHNPOBOK);

%

- BereTo-cocyamctana AUCTOHMA NO r’MNOTOHNYECKOMY TUMy;
- NKOroNibHO-abCTUHEHTHbI cnHppom;
- CeKCyasibHaA acTeHuA.

MpoTtnBonokasaHuA.
[MNepuyBCTBUTENBHOCTb K KaKOMY-MO0 13 KOMMNOHEHTOB Npenapara.

Oco6ble npefocTepexeHns.

OpmH nakeTuk CTumona® cofepXut nprmepHo 100 Mr HaTpKA. 3TO HEOGXOAMMO YUUTbIBATL NPY NPUMEHEHNN
npenaparta 60/bHbIM, HAXOAALWMMCA Ha GecconeBon AneTe. YunTbiBas To, 4To B coctaBe CTMONA® HET caxapa,
npenapaT MOXHO MPYMEHATb GONBHbBIM C CaXapHbIM ArabeToMm.

CnepyeT ¢ 0OCTOPOXKHOCTbIO MPUMEHATb NaLVieHTaM C A3BEHHOW 6oMNe3HbIo KeNyaKa Unu iBeHaLaTUNepCcTHON
KULIKN.

MocKonbKy MOPOLLOK, COAePKalUMiAcA B NaKeTVKe, ABNAETCA KUC/IbIM BELLECTBOM, €ro cieflyeT pa3BouTb B CTa-
KaHe BOfibl VSN NOACNALLEHHOIO HANMTKa M MPYHUMAaTb BO BpeMs efibl.

Mp 8 nepuoo Gep mu usu KopmieHus 2pyosio.
Be3onacHoCTb NPUMEHEHUA HEe YCTaHOBIEHa, MO3TOMY He PEKOMEHAYETCS MPUMEHEHNE B 3TV NePUOAbI.

@,

Cnoco6HOCMb 8/1UAMb HA CKOPOCMb P npuynp p P unup
MexaHusmamu.
He Bnuser.

copyaumu

Aemu. NMpenapat NpUMeHAIOT AeTAM B BO3pacTe OT 6 NeT.

Cnoco6 NnpuMeHeHNsA 1 Ao3bl.

MpuUMeHAIOT BHYTPb, NPeABapVTENIbHO PAacTBOPYB COAEPKMMOE NAKeTHKa B CTakaHe BOAbI
(npnbnnsntenbHo 100 MNT) MW NOACNALLEHHOTO HaNKTKa (Yali, COK, KOMMOT 1 AP.) BO BpeMs  efbl.
B3pocnbiM: o 1 nakeTuky 3 pasa B CyTKW.

[leTtam cTaple 6 net: No 1 NakeTUKy 2 pasa B CyTKU.

PekomeHayemblii Kypc neueHus — 4 Hegenu.

Mepepo3sunpoeka. He onvcaHa.

Mo6ouHble 3ppeKTbl.

B peakux cnyyasax — racTpanrua Uam oLyLLeHNe XKeHUA B KeNyKe B Havarne neyeHus.

B cnyuae BO3HMKHOBEHUA NIOObIX HeXenaTeNbHbIX peakuyuii HEO6XOANMO NPeKPaTUTb SleueHre 1 06pPaTUTLCA K
Bpauy.

B3aumopeiicTBue C APyruMu NeKapCcTBEHHbIMM CpeACTBaMMN 1 Apyrve Buabl B3auMopaencTBnii.
He BbiABneHO.

Cpok rogHocTK. 3 rofa.

YcnoBua xpaHeHus.
XpaHuTb Npu TemnepaTtype He Bbilwe 25 °C. XpaHWTb B HEAOCTYNMHOM ANA feTel MecTe.

YnakoBKa. [opolwok no 11 B naketuke. Mo 18 nakeTMKOB B KAPTOHHOW KOPOOKe.
Kateropusa ornycka. bes peuenrTa.

Dara nocnegHero nepecmoTpa.



